Test Report

No.: XMHL20060035940T Date: Jun. 27, 2024

SHANGHAI EASCO ELECTRICAL CO.,LTD.
N-7 No.105 Lane 1159 Kangiao East Road Pudong New District Shanghai China

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description
SGS Ref No.

Style / ltem No.

Buyer

Manufacture

Supplier

Country of Destination
Sample Receiving Date
Test Performing Date
Test Performed

Test Resuli(s)

: WIRE DUCT

: GZIN2006031416MR

: EAR/GAR/GER/WDCR/SDR/VDCR

: GLOBAL

: SHANGHAI EASCO ELECTRICAL CO.,LTD.
: SHANGHAI EASCO ELECTRICAL CO.,LTD.
: GLOBAL

: Jun. 18, 2024

: Jun. 18, 2024 to Jun. 27, 2024

. Selected test(s) as requested by applicant

: For further details, please refer to the following page(s)

Signed for and on behalf of
Xiamen Branch, SGS-CSTC Co., Ltd.

e/ g

Beck Hong
Approved Signatory
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Summary of Results:

No. Test ltem Test Method Result Conclusion
Light Ageing Test- ISO 4892-3:2016 Cycle 1 &
1 Grey scale: 2-3 /
UV Exposure ISO 105-A02:1993/Cor.2:2005
Note: Pass : Meet the requirements;

Fail : Does not meet the requirements;
/- Not Apply to the judgment.

Original Sample Photo:

Sample A
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Test Item: Light Ageing Test-UV Exposure
Sample Description: Plastic product
Test Method: ISO 4892-3:2016 Cycle 1 & ISO 105-A02:1993/Cor.2:2005
Test Condition:
Exposure cycle:
ISO 4892-3:2016 Cycle 1
Lamp type: UVA-340
8h UV at (60+3) ‘C BPT, 0.76W/(m?nm)@340nm
4h condensation at (50+3) 'C BPT
Exposure duration: 72h
Test Result:

Sample Grey scale
A 2-3
Note: According to ISO 105-A02:1993/Cor.2:2005, the grey scale was determined under the D65 standard light,

with scale 5 as the best and scale 1 as the worst.

Remark: This test was subcontracted to Guangzhou Branch, SGS-CSTC Co., Ltd.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at hitp://www.sgs. nom?an?iarms an?ﬂ Condllions.ﬂ'erms e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues de therein. Any this document is
advised that information contained hereon reflects the Company's findings at the time of :ts intervention anly and wlth!n the limits of
Client's instructions, if any. The Company's scle responsibility is to its Client and this document does not exonerate parties to a
transaction from exarcistng all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, for%e(y or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tésted and such sample(s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, oremail: CN.Doccheck{@sgs.com

No.31 Xianghong Road, Xiang'An Torch Industrial Zone, Xiamen, Fujian Province, China 361101  t (B6-582) 5766537  f (86-502) 5766460  www.sgsgroup.com.cn
hE R W08 (A% ) PR ERI®RS WB4R: 361101 1 (86-532)5766537  f (86-532)5766460 € sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)



Test Report No.: XMHL20060035940T Date: Jun. 27, 2024 Page 4 of 4

Test Photo:

During test Reference sample Tested sample

Reference sample Tested samplelocal part) i
Equipment Information:
i i o Next Calibration
Equipment Model Equipment No. Calibration date dat
ate
UV Accelerated
) QUV-Se GZMR-AG-E188 2024-03-13 2025-03-12
Weathering Tester
Colour Assessment
Cabinet CAC60 GZMR-AG-E003 2024-05-13 2025-05-12
abine

et el L j 5

5

%Inspect\on & Testing Sm]o:sﬁ

3 Co, Lid

The testing report/certificate only refers to the sample(s) tested.
***End of Report*™*
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